








Energy Plan

January 2015

Contract No. M03072P01

W
BG

12
09

14
06

17
52

MK
E

Final



MMSD FILE CODE: P6150 I 

Executive Summary

Background 

In 2011, the Milwaukee Metropolitan Sewerage 

District (MMSD) established a 2035 Vision that 

includes a goal to meet a net 100 percent of MMSD’s 

energy needs with renewable energy sources. Since 

then, MMSD has undertaken several projects and 

initiatives to make strides toward that goal. To 

further aid reaching the goal, MMSD developed a 

plan to establish a viable path toward achieving the 

goals by increasing renewable energy generation 

and implementing energy conservation. The first 

step of the plan was to document MMSD’s baseline 
[...]
55 percent to the HL pumps. See Alternative 2 for details. 

• Jones Island WRF aeration uses 85,000 scfm blowers at 60 percent efficiency, drawing 5,140 bhp using a 

5,500 hp motor. Total draw per blower is 5,244 hp with 98 percent motor efficiency. 

• South Shore WRF aeration uses 30,000 scfm blowers with 75 percent efficiency, drawing 1,451 bhp from 

a 1,500 hp motor. Total draw per blower is 1,481 hp, assuming a 98 percent motor efficiency. 

Estimate of Energy Reduction or Recovery 

Operating the South Shore WRF in step feed mode allows for an increase in SRT. The increase in SRT reduces 

sludge generation by about 1.5 percent or 2.4 tons per day. CHP energy production does not change 

because the amount of sludge to digestion does not change. Overall net energy production decreases 

slightly over the baseline mainly due to increased aeration required at the higher SRT. 

Exhibit 10-1 provides a summary of the alternative. 

Cost Estimate 

With all facilities existing and all equipment well within its capacities, there is no capital cost associated with 

this alternative. Maintenance costs associated with changes in the interplant pumping, blowers, and influent 

pumping are assumed to be negligible. Savings from sludge generated are based on reduced polymer 

consumption for thickening, dewatering, and reduction in natural gas needed for drying. Exhibit 10-2 

presents the net energy savings associated with the extra energy generation minus the pumping energy. 

EXHIBIT 10-1 

Increase SRT 

Energy Production and Consumption Summary 

Constituent Baseline Alternative Comments 

Operational SRT, days 

Jones Island WRF 

South Shore WRF 

 

7.5 

11 

 

7.5 

15.5 

 

No change 

SRT increased. 

Total Flow, mgd 

Jones Island WRF 

South Shore WRF 

 

90 

90 

 

90 

90 

 

PC TSS Removal 

Jones Island WRF 

South Shore WRF 

 

35% 

77% 

 

35% 

77% 

 

 

MLSS, mg/L 

Jones Island WRF 

South Shore WRF 

 

2,560 

3,700 

 

2,560 

3750 

 

Average MLSS = 4770 mg/L due 

to step feed 

Secondary Clarifier SLR, lb/d/ft2 

Jones Island WRF 

South Shore WRF 

 

10.4 

15.8 

 

10.4 

16.1 

 

Estimated biogas production, ft3/d 1,224,000 1,224,000  

Estimated biogas LHV 520 520  

Estimated energy production, kW 2716 2716  

Estimated energy produced, kWh/yr @ 8,000 hr/yr 21,727,100 21,727,100  



ALTERNATIVE 10—INCREASE SRT TO REDUCE SOLIDS PROCESSING ENERGY 

WBG102114053154MKE 39 

EXHIBIT 10-1 

Increase SRT 

Energy Production and Consumption Summary 

Constituent Baseline Alternative Comments 

Interplant Pumping: Jones Island WRF to South Shore WRF 116-hp 117-hp  

Interplant Pumping: South Shore WRF to Jones Island WRF 165-hp 153hp Less WAS to Jones Island WRF 

Total interplant pumping energy, kWh/yr @ 8,760 hr/yr 1,818,550 1,741,930  

Jones Island WRF LL influent pumping 245-hp 245-hp  

Jones Island WRF HL influent pumping 390-hp 390-hp  

Total influent pumping energy, kWh/yr @ 8,760 hr/yr 4,102,970 4,4102,970  

Change in aeration power, kW 

Jones Island WRF 

South Shore WRF 

 

N/A 

N/A 

 

(34) 

(7) 

 

Step feed increased aeration 

efficiency while increasing the 

SRT decreased efficiency. 

Total change in aeration energy, kWh/yr @ 8,760 hr/yr None (352,160)  

Net energy, kWh/yr 15,807,709 15,724,391  

Energy reduction, kWh/yr N/A (83,315)  

 

EXHIBIT 10-2 

Annual Estimated O&M Costs for Alternative 10 

Parameter Value Comment 

Aeration Air Savings -$6,000 (83,315) kWh/yr @ $0.07/kWh 

Solids processing -$139,000 2.4 dry ton per day decrease in sludge cakea 

Net O&M -$145,000  

a $3/dry ton in thickening polymer; $6/dry ton in dewatering polymer; $150/dry ton for gas to dry based on 0.8 MMBtu/hr per ton 

sludge @ 18% cake and $6/MMBtu for natural gas 

Discussion and Considerations 

The following discussion should be evaluated when discussing this alternative: 

• The main constraint for the Jones Island WRF in this alternative is how it conflicts with the current wet 

weather strategy. Any changes to the strategy could allow the Jones Island WRF to provide additional 

savings. 

• Operating at a high MLSS in wet weather is a known issue and is risky, even with step feed, as changes in 

MLSS due to washout are slow. 



 

WBG102114053154MKE 41 

ALTERNATIVE 11 

Decrease Activated Sludge SRT 

Alternative Description 

The Jones Island WRF operates at a fairly low SRT of 7.5 days, the South Shore WRF at an SRT of 11 days. 

Both facilities nitrify, and there is no permit limit for ammonia, but Veolia has an ammonia contract limit of 

5 mg/L. Therefore, both facilities could basically lower their SRTs allowing effluent ammonia to increase but 

still remain below the ammonia permit limit. That additional WAS created by the lower SRT could be sent to 

the South Shore WRF anaerobic digesters to increase energy production. 

The following are potential constraints on the system: 

• The Jones Island WRF already operates at a fairly low SRT as a wet weather management strategy.  

• The model was simulated using a 13.5°C temperature. If daily temperatures dip below this, then there 

could be less safety factor resulting in nitrifier washout.  

• Additional anaerobic digestion volume may require new mixing systems. 

• WAS generated by the South Shore WRF for digestion will require DAF thickening facilities to be brought 

online. 

• Although the WAS mass would increase, the additional WAS would be sent to digestion, thereby 

affecting the WAS-to-digested sludge fraction for Milorganite®. If the digested sludge fraction sent to 

the dryers becomes too high (approximately > 40 percent), there will be issues with Milorganite® pellet 

quality and excessive dust and chaff. 

MMSD has already proceeded with evaluating this alternative. It was included in the Energy Plan in an effort 

to comprehensively summarize energy producing or energy conserving options available to the District. 

Description of Modifications Required 

Changing the SRT requires no modifications or capital expenditures. The wasting rate would be increased for 

each facility, and the additional WAS could be digested. The interplant pumping system has ample capacity 

for the excess sludge. 

The increase in sludge to the South Shore WRF will require thickening, otherwise the digesters will quickly 

run out of capacity. The South Shore WRF uses dissolved air flotation for WAS thickening. Six units are 

available providing a firm capacity of 6,200 lb/hr. The units are not in use but could be put back into service. 

The decrease in SRT is estimated to generate 1.50 mgd of sludge or 3,450 lb/hr, which would require 3 units 

to be brought into service. If the digesters run out of capacity, even with thickening (~3.8 percent TS), then 

storage digesters will need to be converted to operational digesters. This will require new mixing systems. 

However, the new mixing systems will increase the active volume of the digesters, increasing the VSR. 

The existing system has the following characteristics: 

• The Jones Island WRF primary clarifiers operate with 35 percent TSS removal efficiency, whereas those 

at the South Shore WRF operate at 77 percent. 

• The South Shore WRF SRT is allowed to decrease to 5.5 days, the Jones Island WRF SRT to 6.3 days. Both 

provide a 50 percent safety factor on nitrification and the ability to meet the contract ammonia limit. 

• South Shore WRF dissolved air flotation WAS thickening is set to 95 percent capture, achieving 

3.8 percent TS. 

• South Shore WRF digester mixers are upgraded. One additional digester is brought online. New mixing 

achieves 90 percent active volume and provides 18.8 days’ SRT. 



ALTERNATIVE 11—DECREASE ACTIVATED SLUDGE SRT  

42 WBG102114053154MKE 

• Jones Island WRF to South Shore WRF interplant pumping: 3 pairs of pumps with a capacity of 2,000 

gpm at 420 feet TDH, each using a 400 hp motor. It was assumed the pumping efficiency is 60 percent, 

motor efficiency 90 percent, and other losses 95 percent, for a power input of 413 hp.  

• Jones Island WRF Equalization/Blending Tank pumping: capacity of 1,870 gpm at 138 feet TDH, each 

using a 100 hp motor. It was assumed that pumping efficiency is 70 percent, motor efficiency 

90 percent, and other losses 95 percent, for a power input of 109hp.  

• South Shore WRF to Jones Island WRF interplant pumping: 3 pumps with a capacity of 1,160 gpm at 465 

feet TDH, each using a 250 hp motor. It was assumed that pumping efficiency is 60 percent, motor 

efficiency 90 percent, and other losses 95 percent, for a power input of 265 hp.  

• The Jones Island WRF uses 2 pump stations: The LL pumps pump to the HL pumps. Historical operations 

show that roughly 45 percent of the influent flow goes to the LL pumps and the remaining 55 percent to 

the HL pumps. See Alternative 2 for details. 

• Jones Island WRF aeration uses 85,000 scfm blowers at 60 percent efficiency, drawing 5,140 bhp using a 

5,500 hp motor. Total draw per blower is 5,244 hp, with 98 percent motor efficiency. 

•  South Shore WRF aeration uses 30,000 scfm blowers with 75 percent efficiency, drawing 1,451 bhp 

from a 1,500 hp motor. Total draw per blower is 1,481 hp, assuming a 98 percent motor efficiency. 

Estimate of Energy Reduction or Recovery 

Lowering the SRT would result in an additional 35 dry tons per day of WAS going to the South Shore WRF for 

digestion to provide 707 kW of additional power generation. The extra sludge requires an additional 

anaerobic digester to be brought online along with new digester mixing, but the additional active volume 

increases the VSR to 38 percent, allowing for total sludge production to reduce 2 percent of 2.39 dry tons 

per day. The resulting digested sludge quantity will exceed the 40 percent maximum digested sludge 

fraction to Milorganite® (required to avoid Milorganite® production issues). Operating the South Shore WRF 

in step-feed mode allows an increase in SRT. CHP energy production increases by nearly 19 percent. With 

the inclusion of DAF thickening at the South Shore WRF, the overall net energy production increases by 

10.5 million kWh per year. Exhibit 11-1 provides a summary of the alternative. 

Cost Estimate 

The additional WAS to the digesters requires another digester to be brought online. Since that digester will 

require new mixing, then it was assumed the other digesters would be retrofitted with new mixers as well. 

The DAF thickening units at the South Shore WRF are assumed to not require upgrades. The other pumping 

facilities are existing and are all within their capacities. Exhibit 11-2 summarizes the capital costs.  

Maintenance costs associated with changes in the interplant pumping, blowers, and influent pumping are 

assumed to be negligible. Additional costs for gas cleaning are assumed at $0.00115 per cubic foot of biogas 

generated, while additional maintenance costs for the engine generators are assumed at $0.01/kWh. Savings 

from sludge generated are based on reduced polymer consumption for thickening and dewatering as well as 

a reduction in natural gas needed for drying. DAF thickening O&M is based on energy increase. Exhibit 11-3 

lists the net energy savings associated with the extra energy generation minus the pumping energy. 

Discussion and Considerations 

The following considerations should be evaluated when discussing this alternative: 

• Running at a low SRT will make the facilities susceptible to nitrifier washout if the system is not closely 

monitored for pH and temperature. 

• The additional WAS to the digesters results in a 42:54 WAS-to-digested sludge ratio likely resulting in 

increased Milorganite® dust generation and pellet formation issues. 



ALTERNATIVE 11—DECREASE ACTIVATED SLUDGE SRT 

WBG102114053154MKE 43 

EXHIBIT 11-1 

Decrease SRT 

Energy Production and Consumption Summary 

Constituent Baseline Alternative Comments 

Operational SRT, days 

Jones Island WRF 

South Shore WRF 

 

7.5 

11 

 

6.3 

5.5 

 

50% safety factor for 

nitrification 

Total Flow, mgd 

Jones Island WRF 

South Shore WRF 

 

90 

90 

 

90 

90 

 

Primary clarifier TSS removal 

Jones Island WRF 

South Shore WRF 

 

35% 

77% 

 

35% 

77% 

 

 

MLSS, mg/L 

Jones Island WRF 

South Shore WRF 

 

2,560 

3,700 

 

2,178 

2,213 

 

 

 

Secondary clarifier SLR, lb/d/ft2 

Jones Island WRF 

South Shore WRF 

 

10.4 

15.8 

 

9.2 

8.9 

 

Estimated biogas production, ft3/d 1,224,000 1,454,700 18.9% increase 

Estimated biogas LHV 520 550  

Estimated energy production, kW 2716 3421  

Interplant pumping: Jones Island WRF to South 

Shore WRF 

116-hp 172-hp  

Interplant pumping: South Shore WRF to Jones 

Island WRF 

165-hp 165-hp  

Total interplant pumping energy, kWh/yr @ 

8,760 hr/yr 

1,818,550 2,177,925  

Jones Island WRF LL influent pumping 245 hp 245 hp  

Jones Island WRFHL influent pumping 390 hp 390 hp  

Total influent pumping energy, kWh/yr@8,760 

hr/yr 

4,102,970 4,102,970  

Change in aeration power 

Jones Island WRF 

South Shore WRF 

 

N/A 

N/A 

 

(-4) 

613 

 

Lower MLSS allows for higher 

alpha. Nitrifying to only ~1 mg/L 

instead of < 0.2 mg/L 

Est. change in aeration energy, kWh/yr@8,760 

hr/yr 

None (5,276,134)  

DAF thickening power N/A 35.8-hp Three 2 hp motors, 10 hp 

compressor, 16.8 hp sludge 

pumping 

Total DAF energy, kWh/yr N/A 231,675  

Net energy, kWh/yr 15,807,707 26,330,920  

Energy reduction, kWh/yr N/A 10,523,214  

 



ALTERNATIVE 11—DECREASE ACTIVATED SLUDGE SRT  

44 WBG102114053154MKE 

EXHIBIT 11-2 

Estimated Capital Costs for Alternative 11 

Parameter Value Comment 

New digester mixing (large units) $534,0000 Pumped mixing for 2 digesters 

Subtotal $534,000  

Total Construction Cost 

Markups 

Contingency 

General 

$534,000  

Total Non-Construction Costs $96000  

Total $630,000  

 

EXHIBIT 11-3 

Estimated O&M Costs for Alternative 11 

Parameter Value Comment 

Estimated additional chemicals for digester gas H2S control $96,491 ~19% additional gas production 

Estimated additional engine maintenance $56,447 No additional gas production 

Estimated additional DAF polymer $39,482 $3/DT for 36 dry tons per day 

Estimated DW polymer reduction -$5,994 2.74 DT/day reduction in solids, $6/dry ton 

Estimated drying reduction -$130,853 $150/dry ton a 

Estimated Additional O&M $70,000  

Total additional O&M $147,235  

Estimated additional energy generated -$736,625 10,523,214 kWh/yr @ $0.07/kWh 

Net O&M -$463,817  

a $3/dry ton in thickening polymer; $6/dry ton in dewatering polymer; $150/dry ton for gas to dry based on 0.8 MMBtu/hr per ton 

sludge @ 18% cake and $6/MMBtu for natural gas  

 



 

WBG102114053154MKE 45 

ALTERNATIVE 12 

Increase Belt Press Feed Solids Concentration to  
Increase Cake Solids 

Alternative Description 

This alternative evaluates increasing the thickened waste activated sludge (TWAS) solids concentration at 

the Jones Island WRF, which would increase the concentration of belt press dewatered cake solids. 

Increasing the cake solids concentration would decrease the amount of water that the dryers must 

evaporate and thus decrease dryer energy use. 

MMSD has already proceeded with evaluating this alternative. It was included in the Energy Plan in an effort 

to comprehensively summarize energy producing or energy conserving options available to the District. 

Description of Modifications Required 

Increasing the concentration of the 

TWAS (which includes digested sludge 

from the South Shore WRF) will require 

modifications to the operation of the 

gravity belt thickeners (GBTs). Typically, 

higher concentrations are achieved 

through slower belt speeds, lower 

sludge feed rates, and possibly increased 

polymer feed. Modifications to the GBT 

control systems may also be required. 

The Jones Island WRF has four 3-meter 

GBTs, each typically running at 800 to 